
(' 

( 

( 

{ 

(,, 

symbol of leadership 

in printing telegraphy 

BULLETIN 11478 

PARTS 

MOTORS, GOVERNORS 
AND ACCESSORIES 

(For Model 28 line motors, see 
associated apparatus bulletin) 

TELETYPE® 
CORPORATION 
sues1o1ARY oF Western Electric Company INc. 

CHICAGO, ILLINOIS, U.S, A. 

Printed in U.S.A. 





( 

r 

( 

( 

(_ 

CHANGE 1 

11478 

LIST OF EFFECTIVE PAGES 

June, 1960 

(Supersedes October 1 1952 Issue) 

Page Change 
Number In Effect 

A to B Change 1 

1-1 to 1-6 Change 1 

2-1 to 2-10 Change 1 

3-1 to3-7 Change 1 

4-1 to 4-6 Change 1 

The above list indicates the effective pages as of 
the date of issue. Upon receipt of Change Pages, insert 
them numerically and discard any superseded pages. 

A 



11478 

TABLE OF CONTENTS 

A. C. Synchronous Motors , , 
A.C. Series Motors • • • •  , 
D, C, Shunt Motors , • • 

A.C./D.C. Series Motor 

SECTION 1 - STANDARD MOTORS 

SECTION 2.- GOVERNORS AND ACCESSORIES 

Governor Adjusting Bracket Assembly • , , • • 

Center Contact Governor Assembly , , , , , , 
Center Contact Governor Assembly (With Fan) , 
Two Speed Governor Assembly (With Spots) • , 

103543 Modification Kit To E quip A Model 15 Printer 
A. C. Governed Motor With A Two Speed Governor • 

103544 Modification Kit To Equip A Model 15 Printer • • •  

D.C. Governed Motor With A Two Speed Governor • 

103312 Modification Kit To Equip A Model 14 Printer 
A. C. Governed Motor With A Two Speed Governor • •  

103313 Modification Kit To Equip A Model 14 Printer 
D.C. Governed Motor With A Two Speed Governor • 

Peripheral Contact Type Governor • • • , • , • • • • • 

Targets And Tuning Forks • • • • • • • • • • • • • • • • • • • • • • • • • • • •  

136132 Modification Kit To Equip The 82283 Synchronous Motor 
With Overload Protection , , • • , • • • • • , • • • • • , • • •  

136035 Modification Kit To Provide An Improved Starting Winding 
Cut-Out Switch For A 60 Cycle Holtzer-Cabot SynchrQnous Motor • •. , 

136036 Modification Kit To Provide An Improved Starting Winding 
Cut-Out Switch For A 50 Or 25 Cycle Holtzer-Cabot 
Synchronous Motor • • • • • • • , • • • • • • 

Lamp And Switch Assembly • • • • •  , , , • • • • • •  

SECTION 3 - OLD STYLE MOTORS 

Replacement Chart for Discontinued Motors 
A.C. Synchronous Motor 
A.C. Series Motors . 
D.C. Shunt Motors • • , 

A. C. Series Motors • •  , 

A. C. Synchronous Motor 
Old Style Cut-Out Switches For Holtzer-Cabot 

Synchronous Motors • , • , • • , • • • • 

SECTION 4 - NOTES & NUMERICAL INDEX 

Notes of Explanation • • • • • • • • • • • • . • • • • • • • • • • • •  

Numer i ca I Index • • • • • • • • • • • • • • • • • • • • • • • • • • • 

Page 
Number 

1-2, 1-3 
1-4 
1-5 
1-6 

2-2 
2-3 
2-4 
2-5 

2-6 

2-6 

2-7 

2-7 
2-8 
2-9 

2-10 

2-10 

2-10 
2-10 

3-2 
3-3 
3-4 
3-5 
3-6 
3-7 

3-7 

4-2 
4-3,4-4,4-5,4-6 

This bulletin supersedes Correction Sheets 480EE, 506EE and 650EE, and supplements the following bulletins: 

1028B 
1030B 
1031B 
1036B 
1037B 

1041B 
1051B 
10638 
1064B 
10728 

Bell System Only 

1079B 
10808 
10828 
10838 
1084B 

1087B 
10888 
10958 
10968 
1100B 

11038 
1104B 
1106B 
1107B 
1108B 

11098 
1110B 
11168 
11178 
11198 

11208 
11228 
11238 
11258 
11268 

When ordering parts from this bulletin, prefix each number with the letters TP. 

B 

11308 
11318 
11328 
11378 
11408 

11418 
11438 
11458 
1148B 

CHANGE 1 

.') 

!?':) 

:> 

) t ,�< 

�J 



..
. 

z
 

0
 

a)
 

�
 

-..
. 

(.)
 

Il
l 

Cl)
 

(;')
 

cr:
 

c:
:» 

..
... 

c:
:» 

:&
 

�
 

cr:
 

..
.: 

�
 

:z:
 

c
 

..
... 

(;')
 

-
I 

-w
 

C>
 

z
 

<(
 

J:
 

u
 



1-2 

82839 ROTOR W/BEARINGS 
& SWITCH - 60 CYCLE 

86615 ROTOR W/BEARINGS 
& SWITCH - 50 CYCLE 

82840 ROTOR ASSEMBLY - 60 CYCLE 
86617 ROTOR ASSEMBLY - 50 CYCLE 

94707 INSULATOR 
82848 HOLDER, BRUSH 

W/BRUSH 

82843 
86616 

88879 SUPPORT, BRUSH 
HOLDER 
INCLUDES: 
89405 BUSHING 
89406 WASHER, SPRING 
89407 PIN, COTTER 

82841 SWITCH, COLLECTOR 
INCLUDES: 
86713 SCREWS 

82845 WASHER, FLAT 
80358 BEARING, BALL 

80313 WASHER, SPLIT 

80309 WASHER, FELT 

102774 SCREW, CLAMPING-----"V� 

86713 SCREW • ffil 

82850 SHIELD, END-----"' 
INCLUDES: 
80754 OILER 

103431 GROMMET, RUBBER 

1147B 

90263 STATOR, WOUND 
W/BASE (II OV ,60 CYCLE) 

91041 STATOR, WOUNI> 
W/BASE ( 110V ,50 CYCLE) 

138935 STATOR, WOUND 
W/BASE (1!40V,50 CYCLE) 

82845 WASHER, FLAT 

80358 BEARING, BALL 

122208 WASHER, FLAT 

80299 SPRING, END PLAY 

80310 WASHER, FELT 

80311 WASHER, CUPPED 

80754 OILER 
(BOTH ENDS) 

126237 NUT 

82850 SHIELD, END 
INCLUDES: 
80754 OILER 

'----- 78025 SCREW 

8 2 2 8 3  S Y N C H R O N O U S  MO T O R: 1/ 4 0  H.P., 1 1 0  V. , 60 CYCLE,A.C.(G.E.Model 5S H 2 5AB IIB) 

(NEW STYLE - SEE PAGE 3-3 FOR OLD STYLE) 

8 2 7 1 4  S Y N C H R O N O U S  MO T O R: 1/ 4 0  H . P ., 11 0 V., 50 CYCLE,A.C.(G.E . Model 5S H 2 5AB I 48) 

1 3 8 8 0 9  S Y N C H R O N O U S  MO T O R: 1/ 40 H. P. ; 240 V., 5 0  CYCLE, A.C. (G.E. Modei5S H 2 5AB 4 7) 

CHANGE 1 

-

, 

'") 

') 

) 

. . .. "\ ',J 



( 

( 

( 

( 

( 

I 

t 

11478 

rl43240 
l143241 

ROTOR W/SWITCH & BEARINGS· 60 CYCLE 
ROTOR W/SWITCH & BEARINGS - 25 CYCLE 

94561 STATOR, WOUND - 60 CYCLE 
119741 STATOR, WOUND- 25 CYCLE 

86324 NUT - LEFT HAND -------------

105 918 SPACER 

136800 CUT-OUT, 
- 60 CYCLE 

I 
136804 CUT-OUT, ROTATING J - 25 CYCLE 

136801 SWITCH, 
STATIONARY 

86323 

86322 BEARING, BALL 
(BOTH ENDS) 

86320 SCREW 

94560 SHIELD, END 

BOTH ENDS 

�--- 86314 WASHER, SPLIT 

,.----- 92468 WASHER, FELT 

r--- 70771 OILER 

19 930 WASHER, SPRING 
19931 WASHER, FLAT 

m • 86308 SCREW, CLAMPING 

"'P _J I ' (� 1• 82288 SCREW 
�'G<.c. ,......._Y£S.i&: ass: � 

8630 9 
r------------1j 86848 �h-r --------- - ]19740 

USED ON EARLY MODELS ------"] 
BUSHING, OUTLET - 60 CYCLE j 
GROMMET, RUBBER - 60 CYCLE 
GROMMET, RUBBER - 25 CYCLE 

9455 9 SHIELD, END - 60 CYCLE 
11973 9 SHIELD, END - 25 CYCLE 

� 1: �-- r94565 SCRi:W 
6033 WASHER, LOCK 

( I!J:::::l!l) ?� 94558 BASE, MOTOR 

'--------1·94566 SCREW, SHOULDER 
.93108 WASHER, LOCK 

L------- 94562 SPRING 

9 2 5 7 5  S Y N C H R O N O U S  MO TOR: 1/ 4 0  H.P., 115 V., 6 0  C Y C L E ,  A.C. (H.C. Model S - 9 0 17) 

114 3 2 1  S Y N C HRO N O U S  M O T OR: 1/ 4 0  H.P., 115 V., 25 C Y C L E ,  A.C. (H.C. Model S- 9 060) 

(WIT H N E W  S T Y L E  C U T-O U T  S W I T C H E S- S E E  P A G E  3- 7 F O R  O L D  S T Y L E) 

@ For explanation, see page 4-2, 

CHANGE 1 1-3 



1-4 

122296 ARMATURE W/BEARINGS 
(for 122295) 

122298 ARMATURE W/BEARINGS 
(for 122297) 

122300 ARMATURE W/BEARINGS 
(for 1 22299) 

129669 ARMATURE W/BEARINGS 
(for 129668) 

70829 SCREW. BRUSH 

70873 CAP, BRUSH 

70872 HOLDER, BRUSH 
W/INSULATOR 

8094 BRUSH W/SPRING 

918 3 7  W ASHER, INSULATING 

71998 RING, BRUSH HOLDER 
IN CLU DES: 
94264 RING 

6807 SCREW 

125016 BUSHING, OUTLET------------� 

7 3 2 3 6  FRAME, FIELD------------/ 

IN CLU DES: 
70771 OILER 

11478 

101746 SCREW, FIELD CORE -----------------J 

73238 CORE, FIELD 
(for 122295) 
CORE, FJELD 
(for 122297) 
CORE, FIELD 
(for 122299) 

COIL, FIELD 
(for 122295) 
COIL, FIELD 
(for 122297) 

BEARING, B ALlb 
OILER 

BOTH ENDS 

SPRING, EN D PLAY 
W ASHER, FLAT 

SHIELD, END 
IN CLU DES: 
70771 OILER 

ROD, CLAMPING 
NUT 

INSULATION (FOR 
ONE FIELD COil) 

SCREW 

1 2 2 2 9 5  SE R I E S  MO T O R: 1/:t5 H. P., 110 V., 50/60 CYCLE A.C. (G.E. Modei5BA65AA77 Aor5BA65AAI79) 

1 2 2 2 9 7  SE R I E S  MO T O R: 1/ 2 5  H.P.,95/130Y., 50/60 CYCLE A. C. (G.E. Modei5BA65AA29Aor5BA65A A178) 

1 2 2 2 9 9  SE R I E S  MO T O R: 1/ 2 5  H . P . ,  2 20 V., 60 CYCLE A.C. (G.E. Modei5BA65AA116A) 

1 2 9 6 6 8  SE R I E S  MO T O R: 1/ 2 5  H. P. , 1 10 V., 50 CYCLE A. C. (G.E. Model 5BA65AA142A) 

CHANGE 1 

') 

') 

,) 

) 

,,) 



(' 

( 

( 

( 

(; 

122294 ARMATURE W/BEARINGS 
(for 122293 ) 

122302 ARMATURE W/BEARINGS 
(for 122301) 

126767 ARMATURE W/BEARINGS 
(for 1267 66) 

126769 ARMATURE W/BEARINGS 
(for 1267 68) 

70829 SCREW, BRUSH 

7087 3  CAP, BRUSH HOLDER 

7087 2 HOLDER, BRUSH 
W/INSULATOR 

8094 BRUSH 

91837 WASHER, INSULAT 

71998 RING, BRUSH HOLDER 
INCLUDES: 
94264 RING 
6807 SCREW 

125016 BUSHING, OUTLE1 � 

'73236 FRAME, FIELD--------/ 

11478 

CORE, FIELD 
(for 122293 or 126766) 

COI L, FIELD 
(for 122293 and 126 76 6) 

80358 BEARING, BALL 

70771 OILER 

SPRING, END PLAY 
WASHER, FLAT 

SHIELD, END 
INCLUDES: 
70771 OILER 

ROD, CLAMPING 
NUT 

73242 INSULATION (FOR 
ONE FIELD COIL) 

INCLUDES: 
707 7 1  OILER ""--------78025 SCREW 

101746 SCREW, FIELD CORE --------------' 

1 2 2 2 9 3  S HUNT MOTOR: 1/1 7 H.P., 1 10 V., D.C. (G.E, Model 58Y30A 3A or 5BY30A11) 

1 2 2 3 0 1  S HUNT MOTOR: 1/17 H.P., 220 V., D.C. (G.E. Model 5BY30A 10A) 

1 2676 6 S HUNT MOTOR: 1/20 H.P., 110 V., D . C . (G.E. Model 5BY30A6A) 

1 2 676 8 SHUNT MOTOR: 1/20 H.P., 2 20 V., D . C. (G.E. Model 58Y30A 7A) 

CHANGE 1 1-5 



122111 

122110 

122240 

122237 

122112 HOLDER, BRUSH 

12219 7 WASHER, 

122196 BEARING, 

122236 RETAINER-----... 

122235 WASHER, FELT 

122113 SHIELD, END 
INCLUDES: 
104809 OILER 

104809 OILER ----.J 

122234 SCREW, CLAMPING 

122241 CLAMP 

1147B 

122109 INSULATOR, BRUSH HOLDER 

FRAME, STATOR 

WINDING, STATOR! 

122197 WASHER, PULL 

122196 BEARING, BALL 

!2223 8 SHIM (.006") 

WASHER, SPRING 

RETAINER 

122235 WASHER, FELT 

ARMATURE W/BEARINGS 
AND PULL WASHERS 

122114 SHIELD, END 
INCLUDES: 
104809 OILER 

1 2 1 2 72 S E R I E S  M OTOR: 1 /3 0  H.P., 1 1 5  V., A.C./D.C. (G.E. Model 5P36D A33) 

1-6 CHANGE 1 

•') 

'') 

)/ 

.r) 

.J 



N
 

z
 

0
 

Ul
 

�
 

-..
. 

u
 

Il
l 

en
 

�
 

..
..... 

a:
: 

c:
::::» 

�
 

�
 

..
..... 

c.,:)
 

c.,:)
 

II
IIC 

11
1:::. 

:z:
 

II
IIC 

�
 

a:
: 

c:
::::» 

:z:
 

a:
: 

..
..... 

=-
-

c:
::::» 

c:
:J 

-I 
N

 

w
 

(!)
 

z
 

<(
 

J:
 

u
 



2-2 

80338 BRACKET, GOVERNOR 
ADJUSTING 

78399 SPRING W/BRUSH 
OUTER DISK 

78400 SPRING W/BRUSH, 
INNER DISK 

80337 BRACKET 

151630 SCREW 
2191 WASHER, 
7002 WASHER, 

80342 SCREW 
2191 WASHER, LOCK 

80335 PLATE, CLAMP 

11478 

78403 BRUSH, CONTACT 

80336 INSULATOR 

41733 INSULATOR 

80334 TERMINAL 

SCREW 
BUSHING 

41732 PLATE, CLAMP 

80340 PLATE, BRUSH SPRING 

151631 SCREW 
2191 WASHER, LOCK 

\ .._ _________ 8 0 3 4 1  GOVE R N O R  ADJU S T I N G  B R A C K E T A S S E MB LY I 
(MAY BE USED ON ALL UNITS EXCEPT TRANSMIITER-DISTRIBUTORS) 

80336 INSULATOR 

41733 INSULATOR 

74728 TERMINAL 

41732 PLATE, CLAMP 

151685 SCREW 
78398 BUSHING 

151631 SCREW 
2191 WASHER, LOCK 

� 
78403 BRUSH, CONTACT 

\ 78399 SPRING W/BRUSH 
OUTER DISK 

t------ 78400 SPRING W/BRUSH, 
INNER D ISK 

86852 PLATE, BRUSH SPRING ,__ _____ � 

151631 SCREW 
r--------1 151442 SCREW 

2191 WASHER, LOCK 

2191 WASHER, LOCK 

86812 BRACKET ,..\ ' 1 7 7 I' 80335 PLATE, CLAMP 

\ I 8 6 8 5 3  GOVE R N O R  ADJU S T I N G  B R A C K E T  A S S E MB LY I 
(FOR USE WITH TRANSMITTER-DISTRIBUTORS' ONLY) 

CHANGE 1 

··� 

/J 

/)·· .. '�"r 

.):· •.. 

�J 



( 

( 

<� 

( 

(. ' 

1064 SCREW � .. r-ll 

78451 COVER W/INNER 
CONTACT DISK I II 

78443 DISK, OUTER CONTACT 
I I 

-
78438 BUSHING, INSULATING 

0 TARGET (SEE 

l PAGE 2-9) 

78497 SPRING, INNER CONTACT 

6347 SCREW 
2191 WASHER, LOCK 
7002 WASHER, FLAT 

/ 

6324 WHEEL, ADJUSTING 

6348 SCREW 
3640 WASHER, LOCK 

" 

6330 BEARING ASSEMBLY 
(INCLUDES UPPER AND 
LOWER BEARINGS) 

8165 WASHER, FRICTION 

6347 SCREW 
2191 WASHER, LOCK 

11478 

lol'l I 

� ffl '\ .. 

VIEW AT "A - A" 

�� rAJ'53839 SCREW 
2191 WASHER, LOCK 

FOR MOUNTING GOVERNOR 
TO MOTOR SHAFT 

� .... .. 78439 SHELL, GOVERNOR 

I !{A.� 78496 SPRING, OUTER 
CONTACT 

6347 SCREW 
2191 WASHER, LOCK 

6979 HUB, GOVERNOP.I 

112626 NUT 
2669 WASHER, LOCK 
3438 WASHER, FLAT 

INSULATOR 

6345 NUT 
2191 WASHER, LOCK 

6320 SCREW, CONTACT 

6323 SPRING 

6314 SPRING, CONTACT 
INCLUDES: 
86868 BUSHING 
86869 POST, SPR lNG 

6319 BLOCK 

6344 SCREW 

6318 CLAMP, CONTACT 
SPRING 

8 03 5 2  C E N T E R  C O N T A C T  G O V E R N O R  A S S E M B L Y  

(EXCLUDES PARTS M ARKED 0 

CHANGE 1 2-3 



2-4 

78438 BUSHING, INSULATING 

78437 INSULATOR 

78496 SPRING, OUTER CONTACT 

112626 NUT 
....... 

2669 WASHER, 
3438 WASHER, 

/ 

6323 SPRING 

6320 SCREW, CONTACT 

6345 NUT 
2191 WASHER, LVI..") 
6319 BLOCK 

6347 SCREW J 2191 WASHER, LOCK 

6324 WHEEL, ADJUSTING 

6348 SCREW ...., 
3640 WASHER. LOCK 

11478 

DISK, OUTER CONTACT 

I! !II 78451 COVER W/INNER 

"! C'm)f1'"' � ' '"' �::ACT DISK 

78497 SPRING, INNER CONTACT 

-
-

, 

/'v m I 
--

/ " 

:i\ 
. .  ·-·- . 

\ �cl 1 £bf 
.�TI lo l 

\\ -- .a rr;71 
\ \S 

- _ T 7 

""�\!Y7/ 

6314 SPRING, CONTACT 
INCLUDES: 
86868 BUSHING 
86869 POST, SPRING 

6344 SCREW 

6318 CLAMP, CONTACT 
SPRING 

125199 SCREW 

6319 BLOCK 

103699 SCREW 

6330 BEAR lNG ASSEMBLY 
(INCLUDES UPPER AND 
LOWER BEARINGS) 

8165 WASHER, FRICTION 

,..--------- 78439 SHELL, GOVERNOR 
6979 HUB, GOVERNOR------------.. 

95330 PLATE (LEFT) " 

r----3598 NUT 

81638 SPAC�R 0 f!;'" � e·•" • J •• t:l [ 
95329 FAN • f _ 95331 PLATE (RIGHT) 

• :· ·<·· Yl 0 

q., � ... ,,;: ' 2:� �:::. •• lOCK 

95332 CENTER CONTACT GOVERNOR ASSEMBLY WITH FAN 

CHANGE 1 

'') 

") 

) . .  · 

) 

''\ 
·4 



(" 

(' 

(,,, ,' 

( 

(" 

11478 

1118 

82306 
82311 

BRACKET, ADJUSTING 
WHEEL 

82339 

1064 
2191 
7002 

6323 
6344 
6319 
6318 CLAMP, 

CONTACT SPRING-
6314 SPRING, CONTACT 

INCLUDES: 
86868 BUSHING 
86869 POST, SPR 

6966 ECCENTRIC 
3640 WASHER, LOCK I � 
3599 NUT 

82305 ARM 

9 1 5 2 2  R E A R  G O V E R N O R  D I S K  A S S EMB LY - W I T H O U T  
( THESE DISKS ARF TURNED TO SIZE AND POLISHED) 

NUT 
WASHER, LOCK 
SCREW, CONTACT 

SCREW 
WASHER, LOCK 
NUT 

SCREW 
WASHER, LOCK 
(5 PLACES) 

SCREW 
BUSHING 
(3 PLACES) 

H UB, GOVERNOR 
SCREW 
WASHER, LOCK 

BLOCK 

@ 82505 SCREW 

@ 6346 SCREW \.� / @ 82505 SCREW 

THE 82341 GOVERNOR DISK IS MADE OVERSIZE AND 
CAN BE USED FOR REPLACEMENT ONLY AT POINTS 
WHERE FACILITIES ARE AVAILABLE FOR TURNING DOWN 
THE DISK AND APPLYING THE SPOTS. 

8 2 3 4 1  F R O N T  G O V E R N O R  D I S K  A S S EMBLY 
(EXCLUDES PARTS MARKED�)- PARTS SHOWN BUT NOT LISTED, SAME AS ABOVE) 

10 �or------------------------� 

j"'1o 111447 DISK W/SPOTS, 

CHANGE 1 

1 0 3 3 1 1  T W O-S P E E D  G O V E R N O R  A S S EMBLY - W I T H  S P O T S  
(I NCLUDES ALL PARTS LISTED ABOVE) 

GOVERNOR-
25 SPOT 

2-5 



2-6 

82344 SWITCH, TOGGLE 0® ----� 

INC LUDES: 
91683 NUT, HEX 
91684 NUT, RING 

84106 GEAR, WOR M 0®\ """0'1:1 J (32T) I @ I 
', 

. 
�' 

82361 HOLDER, BRUSH -----.,_ J1 J1 J1 
I ..:..I 

153539 SCREW 
2191 WASHER, LOCK . .--......._- --- .. 

6305 BRUSH - 1- I 

1147B 

r----0® 91276 BRACKET 

LJ 
�g---0® 84105 PINION, 

MOTOR (8T) 

\ _/\, -- 82316 BRACKET, BRUSH 
HOLDER 

� \ / 

- -- '\.' ./ ' 151631 SCREW 
2191 WASHER, LOCK 

'\'\ I I 7002 WASHER, FLAT 

L_ ______________ 0® 82005 GOVERNOR BRUSH HOLDER ASSEMBLY -------------___1 

136653 CABLE 

90511 SCREW ® 91506 BRACKET 

7002 WASHER, 
2191 WASHER, RESISTOR (40 OH MS) 
3598 NUT 

' 
82361 HOLDER, BRUSH 

6305 BRUSH oK 1297 SCREW 
89969 WASHER, INSU LATIN G 

7002 WASHER, FLAT 

136652 BRACKET ______ _J 

80342 SCREW 
2191 WASHER, LOCK f-------� 
7002 WASHER, FLAT 

3598 NUT 

SPECIFICATION 53325 

0® 138598 AUXILIARY BRUSH HOLDER ASSEMBLY 

® 92721 CABLE - A.C. (1755WD ) 

® 91275 CABLE - D.C. (1815WD) 

1 0 3 54 3  MOD IFI CATION K IT TO EQUIP A MOD E L  1 5  P R I N T E R  A. C.GOVE R N ED 
MOT O R  W IT H  A T W O-SPEED GOVE R N O R  FOR 3 6 8  A N D  4 6 0  O.P.M. 

(INC LUDES All PARTS MARKED 0 ON THIS PAGE AND T HE 103311 GOVER NOR ASSEMBLY SHOWN ON PAGE 2-5) 

1 0 3 544 MOD IFI CAT I O N  K IT TO EQUIP A MOD E L  15 P R I N T E R  D.C. GOVE R N ED 
MOTO R  W IT H  A T W O-SPEED GOVE R N O R FOR 3 6 8  A N D  4 6 0  O.P . M. 

(IN CLUDES AL L PARTS MAR KED ® ON THIS PAGE AND THE 103311 GOVER NOR ASSEMBLY SHOWN ON PAGE 2-5) 

'�, 

CHANGE 1 

·�··" . 
.. 

' 

··� 

') 

.,) 

.J 



(�� 

( 

( 

( 

( 

98899 SWITCH, TOGGLE 
INCLUDES: 
91683 NUT, HEX 
91684 NUT, RING 

11478 

' 

A � I A 

0® 103435 GOVERNOR SWITCH ASSEMBLY 

// ,, 
I I \\ 

I I 
,, '• 

''"'99 BRACKET 

1 74986 SCREW 
2191 WASHER, LOCK 
7002 WASHER, FLAT 

7082 PINION (BT) �,�, ''_ / �6991 GEAR {32T) \\ ,, 
' / ..... , " 

82474 TERMINAL � '.:::---.,t�K ---

tlii I > -;;¥1 H :C% 
INSULATOR 
STRAP, 
HOLDING 
RESISTOR 

71155 

78011 CA�ACITOR (i MF) ill.= � � I � 
82396 PLATE, MOUNTING-·_. =� � 

(250 OHMS) 
BUSHING, 

INSULATiNG 
SOEW 
WASHER, LOCK 
WASHER, FLAT 

'------------------1 ® 82397 CAPACITOR MOUNTING PLATE ASSEMBLY"----------------' 

82000 

a a 
G""� A • � 
WHEEL � '---- ..J• 82350 BRACKET 

M::----119895 RESISTOR (20 OHMS) 

151631 SCREW 
1297 SCREW 

89969 WASHER, 
7002 WASHER, FLAT INSULATING 

7002 WASHER, FLAT 
2191 WASHER, LOCK 
3598 NUT 0 98846 CABLE - A. C. (2080WD) 

® 103315 CABLE - D.C. (2080WD) 

CHANGE 1 

SPECIFICATION 5312S 
'---82285 RESISTOR (100 -. 

200 OHMS) 

® !l2398 RESISTOR BRACKET ASSEMBLY------' 

1 0 3 3 1 2  MODIFI C A TION KI T T O  EQUIP A MOD E L  1 4  P RI N T E R  A.C. G O V E R N ED MOTO R 
W I T H  A T W O- SP E ED G O V E R N O R  F O R  3 6 8  A ND 46 0 O.P.M 
{INCLUDES ALL PARTS MARKED @ , THE 103311 GOVERNOR ASSEMBLY - PAGE 2-51 THE 

82005 AND THE 138598 GOVERNOR BRUSH HOLDER ASSEMBLIES - PAGE 2-6) 

1 0 3 3 1 3  MODIFI C A TI O N  K I T  T O  EQUIP A MOD E L  1 4  P RI N T E R  D. C. G O V E R N ED MO T O R  
W I T H  A TWO-SP E ED G O V E R N O R  F O R  3 6 8  A ND 4 6 0  O.P.M. 
(INCLUDES ALL PARTS MARKED @ , THE 103311 GOVERNOR ASSEMBLY- PAGE 2-5, THE 
8200S AND THt 138598 GOVERNOR BRUSH HOLDER ASSEMBLIES - PAGE 2-6) 

2-7 



6318 1064 SCREW 6314 SPRING, CONTACT 
INCLUDES: 86868 BUSHING 86869 POST, SPRING 6344 SCREW 6323 SPRING 6320 SCREW, CONTAf"T 2191 WASHER, LOCK 6345 NUT 6319 BLOCK 6347 SCREW 2191 WASHER, LOCK 6342 WIRE 6324 WHEEL, ADJUSTIN 8165 WASHER, FRICTION 6330 BEARING ASSEMBLY 
(INCLUDES UPPER AND 
LOWER BEARINGS) 6342 WIRE 

82310 RING, INNER 
GOVERNOR 

11478 

�� 
)\0\ 

6979 HUB, GOVERNOR 

(0� _L/ / 0\-[�;� SCREW 
BUSHING 

� C/ rrtJJ----j-{ 6347 SCREW 2191 WASHER, LOCK 

� 6348 SCREW 3640 WASHER, LOCK 

0 6770 DISK, INSULATING 82308 RING, INSULATING 6301 COVER, GOVERNOR 

,340 RING, OUTER 

GOVERNOR 

THESE GOVERNOR RINGS ARE MADE OVERSIZED AND CAN BE USED FOR 
REPLACEMENT ONLY AT POINTS WHERE FACILITIES ARE AVAILABLE FOR 
TURNING THEM DOWN AFTER RINGS HAVE BEEN ASSEMBLED IN GOVERNOR. 

0 6306 HOLDER, BRUSH-----. 
'------�_A) 6305 BRUSH 

@ 
125206 SCREW 2191 WASHER, LOCK [151631 SCREW 

AI 2191 WASHER, LOCK 7002 WASHER, FLAT 

0 6885 BRACKET, BRUSH HOLDER:-------<'"" 

748 5 P E R I P H E R A L  C O N T A C T  T YP E  G O V E R N O R  

( EXCLUDES PARTS MARKED @ ) 

2-8 CHANGE 1 

·� 

,,- -, 
") 

':) 

) ,, 

,�) 



(' 

( 

( 

( 

(, 

'" "'�' 
1111 1 1 I 
till.;;;:,! 1 I 
•'I' II : 1111 II I •'•'- __ , I I 
•:tr=-=, I ' 
\•) �J : 

::1 
. •. , • . �I 

: �: : . .  · .•. ;: •.:: ·:1 
I 
I 
I_ 
I� I 
�l �1 
I I I I I I I I I I 
(:j I I I 

:,\ �:. ... -�·x 1 � .. _. .... ::�:..:1 
:_-_::-:..:r....:J -

f. (,. 

r 

1 1478 

N2 OF 
SPOTS 

5 

6 
7 
8 
9 

10 
11 

13 
23 

35 

TARGETS 

PART 
NUMBER 

73376 
73377 

8425 
7704 
7705 
7105 
7106 
7107 

72665 

93903 

TUNING FORK W/STYLE "A" SHUTTERS 

TUNING FORKS 

VIBRATIONS 
PART SHUTTER OVERALL VIBRATIONS 

PER SECOND NUMBER STYLE LENGTH PER SECOND 
(VPS) (VPS) 

87.6 *103628 A 11.063 t<.-V -123.5 

90.46 104983 A 10.843 � ·-fi �\- 124.5 

96.19 104984 A 10.690 125 

100 104985 A 10.533 ·�- \ • ! • 126.4 

102 114756 A 10.453 -'.>Ct�· ¥· "l ('__, 127.3 

116 114758 A 10.000 128 

120 104986 A 9.875 139.29 

121.7 104980 A 9.813 168 

122.7 114754 A 9.813 

*Bell System Standard 

TAR G E T S  A N D  T U NIN G F O R K S  

CHANGE 1 

BELL 
CODE 

1G 
1 H  
18 
1J 

;. :<.::a 

I b � \'i" 

104262 TUNING FORK CASE 
'Y/. E. Co. T-11) 

�\ . \ \ 

STYLE "B" SHUTTERS 

PART 
NUMBER 

SHUTTER OVERALL 
STYLE LENGTH 

104988 

104987 

114755 
114759 
104981 

104982 

114757 

104748 

B 9.813 
A 9.781 
A 9.682 
A 9.651 
A 9.625 
A 9.600 
A 9.281 
B 8.843 

2-9 



150089 SCREW 4-40 x 1/2 FIL 
3640 WASHER, LOCK 

139631 PLATE, RETAINER 

1 1 47B 

139632 SWITCH, THERMOSTATIC 

139630 BOX, SWITCH 

AT \'liK\t ot' ·r �,; l�vr..75904S SPECIFICATION 

136132 MODIFICATION KIT TO EQUIP THE 82283 SYNCHRONOUS MOTOR WITH OVERLOAD1 PROTECTION 

,---------1 

'91JE: �. 
136801 SWITCH, 

CUT-OUT STATIONARY 

136800 CUT-OUT, ROTATING-60 CYCLE 
136804 CUT-OUT, ROTATING-25/50 CYCLE 

[]] - () 
136802 BUSHING, SPLIT 

5770S SPECIFICATION 

136035 MODIFICATION KIT TO PROVIDE AN IMPROVED STARTING WINDING 
CUT-OUT SWITCH FOR A 60 CYCLE HOLTZER-CABOT SYNCHRONOUS MOTOR 
136036 MODIFICATION KIT TO PROVIDE AN IMPROVED STARTING WINDING 

CUT-OUT SWITCH FOR A 50 OR 25 CYCLE HOLTZER-CABOT SYNCHRONOUS MOTOR 

82344 SWITCH W/NUTS 
2407 WASHER, LOCK 

91276 BRACKET, MOUNTING 

74558 SOCKET, LAMP 

70893 F ITT lNG 
I 

pIPE 
70892 NUT, HEX 

105912 WASHER, LOCK 

91684 

2- 1 0  

94009 
2407 

91683 NUT, HEX 

() .. �II� 
74557 LAMP, GOVERNOR TARGET 

139381 LAMP AND SWITCH ASSEMBLY 

,,, 

CHANGE 1 

, 

) 

" 

'')·.· .. 

,,) 

J 



CW)
 

z
 

1:10
 

0
 

!;
;t 

-1-u
 

Il
l 

tl)
 

""'
 

ICI
I:: 

c:
::t 

..
... 

c:
::t 

::&
 

..
... 

..
... 

>-..
... 

""'
 

c:
:a 

�
 

c:
::t 

I
 

('I)
 

w
 

C>
 

z
 

<
 

:I:
 

u
 



3-2 

Discontinued Q) 
C) 

Motor No. a 
a.. 

***74931 -

***78217 -

***80553 -

***82622 -
**83799 3-7 
**104061 3-7 

*6708 3-4 

***107151 -

*77953 3-4 

**104038 3-6 
***106875 -

*70735 3-4 

*103501 3-4 
***116402 

*6707 3-5 

*8280 3-5 

*72586 3-5 

*73644 3-5 

**71610 3-5 

1147B 

Standard Replacements For Discontinued Motors 
Mfg. & 

Model No. 

G.E. 39078 
G.E. 5SH25AB1 

G.E. 37233 
G.E. 38367 
G.E. 5SH25AB21 
G.E. 5SH25AB2 
G.E. 5SH25AB7 
H.C. S-9005 
H.C. S-9049 
G.E. 28478 
G.E. 5BA65AA77 
E.S. S-9058 
G.E. 32989 
G.E. 5BA65AA29 
H.C. S-9050 
E.S. S-9057 
G.E. 31810 
G.E. 5BA65AA116 
G.E. 5BA65AA142 

JOHN OSTER 
G.E. 28479 
G.E. 5BY30A6 
G.E. 31382 
G.E. 5BY30A7 
G.E. 31531 
G.E. 5BY30A3 
G.E. 33373 
G.E. 5BY30A10 
G.E. 31661 
G.E. 5BY30A9 -------------

Description 
Replacement 

Motor No. 

1/40 H.P., llOV., 60 Cycle, A.C. Synchronous 

1/50 H.P., llOV., 60 Cycle, A.C. Synchronous 

1/50 H.P ., 110V ., 60 Cycle, A.C. Synchronous 82283 

lj40 H.P., llOV., 60 Cycle, A.C. Synchronous 
1/40 H.P. 115V ., 60 Cycle, A.C. Synd1ronous 
1/40 H.P., 115V., 50 Cycle, A.C. Synchronous 

1/25 H.P., llOV., 50/60 Cycle, A.C. Series 
122295 

1/25 H.P., llOV., 50/60 Cycle, A.C. Series 

1/25 H.P., llOV., 60 Cycle, A.C. Series 

1/25 H.P., 115V., 50/60 Cycle A.C. Series 122297 
1/25 H.P., 115V., 50/60 Cycle, A.C. Series 

l/25 H.P., 220V., 60 Cycle, A.C. Series 122299 
1/25 H.P., llOV., 50 Cycle, A.C. Series 129668 

115V., A.C./D.C. Series #121335 

l/20 H.P., llOV., D.C. Shunt 126766 

1/20 H.P ., 220V ., D.C. Shunt 126768 

1/17 H.P., llOV., D.C. Shunt 122293 

l/17 H.P., 220V., D.C. Shunt 122301 

1/17 H.P., 12V., D.C. Shunt None - - ------------------ ---------------

Q) 

C) 
a 

a.. 

1-2 

1-4 

1-4 

1-4 

1-4 
T-6 

1-5 

1-5 

1-5 

1-5 

- -
NOTES: 

An order for a discontinued motor will be filled with the standard replacement 
motor as indicated above. 

*No longer manufactured but similar to the replacing motor with the exception 
of the armature and ball bearings. See note for pages 3-4, 3-5 on page 4-2. 

**Obsolete - Maintenance parts to be supplied so long as they are available. 

***Obsolete - No replacement parts available. 

#An order for the 116402 John Oster motor will be filled with a 121335 Modification 
Kit which includes the 121272 General Electric motor and the necessary mounting 
parts. (Specification 5644S) 

CHANGE 1 

�, 

') 

r) 

)-,); 

,) 



( 

( 

( 

( 

(, 

11478 

OLD STYLE 82850 END SHIELDS MAY BE WORKED 
OVER FOR USE WITH NEW STYLE MOTORS BY 
ADDING WIRE OUTLET HOLE AS ILLUSTRATED. 

90263 WOUND STATOR W/BASE 
HAS BEEN REDESIGNED BUT RETAINS 
ITS ORIGINAL NUMBER. WHEN 
REPLACING AN OLD STYLE STATOR 
(WITH TAPPED HOLES FOR THE END 
SHIELD CLAMPING SCREWS) WITH A 
NEW STYLE STATOR (WITH BODY 
HOLES FOR THE END SHIELD 

THE 82850 I;ND SHIELD HAS BEEN 
REDESIGNED BUT RETAINS ITS ORIGINAL 
NUMBER. THE NEW STYLE END SHIELD 
(WITH WIRE OUTLET HOLE) CAN ALSO BE 
USED ON OLD STYLE MOTORS, THE OLD 
STYLE END SHIELD (WITHOUT WIRE 

,._.-------!CLAMPING SCREWS) THE FOLLOWING 

HOLE) CANNOT BE USED ON THE NEW 
STYLE MOTORS UNLESS IT BE WORKED 
OVER AS ILLUSTRATED. 

80351 SCREW 

80307 OUTLET � -'-:�- . � I 
INCLUDES: 
80308 BUSHING, INSULATING 

NEW STYLE PARTS SHOULD BE ORDERED: 
90263 STATOR W/BASE, WOUND 
82850 SHIELD, END 

(OR WORK OVER OLD 
STYLE END SHIELD) 

103431 GROMMET, RUBBER 
102774 SCREW, CLAMPING 
126237 NUT 

80559 SCREW, CLAMPING 

8 2;! 8 3  S Y N C H R O N O U S  M O T O R :  1/40 H .P., 1 1 0  V., 6 0  C Y C L E  A.C . (G.E.Ivlodei5SH25AB11) 

(OLD STYLE - PARTS NOT LISTED SAME AS THOSE SHOWN ON PAGE 1-2) 

CHANGE 1 3-3 



73236 FRAME, FIELD--------, 
IN CLUDES: 
70771 OILER 

91837 WASHER, 

70829 SCREW, BRUSH HOLDER -----"' 

70873 CAP, BRUSH HOLDER------; 

70872 HOLDER, BRUSH W/INSULATOR 

1147B 

8094 BRUSH W/SPRING � \ \i 1 

71998 RING , BRUSH HOLDER 
1\\�C\;;;Jm� 

IN CLUDES: 
94264 RING 

6807 SCREW 

122296 ARMATURE W/10mm 
BEARINGS (for 6708) 

122298 ARMATURE W/10mm 
BEARINGS (for 77953) 

122300 ARMATURE W/10mm 
BEARINGS (for 70735) 

129699 ARMATURE W/10mm 
BEARINGS (for 103501) �USED ON EARLY MODELS 

73244 SCREW ------' 

73243 WEDG E, LO CKING ------1 

101746 SCREW, FIELD CORE ----� 

73238 CORE, FIELD (for 6708) 
,..--------1 78240 CORE, FIELD (for 77953) 

78476 CORE, FIELD (for 70735) 

r- 73242 INSULATION (FOR 
ONE FIELD COIL)  

r---73237 SHIELD, END 
IN CLUDES: 
70771 OILER 

COIL, FIELD (for 6708) 
COIL, FIELD (for 77953) 

RETAINER, STEEL 
RETAINER, COPPER 
WASHER, FELT 

70771 OILER 

BEARING, BALL 

BOTH ENDS 

SPRING, END PLAY 
WASHER, FLAT 

1272 SCREW 

73595 ROD, CLAMPING 
125009 NUT 

'------ 78025 SCREW 

6 7 0 8  SE R I ES MO TO R: 1/ 2 5  H. P., 1 1 0  V., 5 0/ 6 0  CYC L E, A.C . (G.E. Models 28478or5BA 65AA77) 

7 7 9 5 3  SE R I ES MO TO R: 1/ 2 5  H.P., 1 1 0  V ., 6 0  C YCLE, A. C. (G.E. Models 32989or5BA 65AA29) 

7 0 7 3 5  SE R I ES MO TOR: 1/ 2 5  H.P., 2 2 0  V., 6 0  CYCLE, A. C .  (G.E. Models31810or5BA 65AA116) 

1 0 3 5 0 1  SE R I ES MO TO R: 1/ 2 5  H.P., 1 1 0  V., 50 C YC L E, A . C. (G.E.Modei5BA 65AA 142) 

@ For explanation, see page 4-2. 

3-4 CHANGE 1 

J') 

�·)·.·. ' 

·:) 

.)·: ·v
, 

.J 



(' 

( 

( 

( 

( 

73236 FRAME, FIELD ------""' 
INCLU DES: 
7(Jl71 0 ILER 

91837 WASHER, INSULATING �-----. 
7W29 S CREW, BRUSH HOLDER __ __, 
70873 CAP, BRUSH HOLDER -----. 
70872 HOLDER, BRUSH ---""' 

W/INSULATOR 

8094 BRUSH W/SPRING --_..._ 
71998 RING, BRUSH HOLDER 

INCLU DES: 
94264 RING 

6807 S CREW 

122294 ARMATURE W/10mm 
BE ARINGS (for 72586) 

122302 ARMATURE W/10mm 
BEARINGS (for 73644) 

126767 ARMATURE W/10mm 
BE ARINGS (for 6707} 

126769 ARMATURE W/10mm 
BEARINGS (for 8280} 

125016 BUSHING, OUTLET �-'-' :::!= �SED ON EARLY MODELS 

73244 S CREW--------" 

73243 WEDGE, LOCKINc;------' 

101746 

1 1478 

......---- 73240 CORE. FIELD (for 6707 and 72586} 

r----- 73242 INSULATION (FOR 
ONE FIELD COIL) 

73237 SHIELD, END 
INCLUDES: 
70771 OILER 

....-- 73241 COIL, FIELD 
(for 6707 and 72586) 

73231 RETAINER, STEEL 
71189 RETAINER, COPPER 
73232 WASHER, FELT 

r---- 5061 BEARING, BALL 

70771 OILER 

71999 SPRING, END PLAY 
122208 WASHER, FLAT 

\II�"' 

�tl. 1272 S CREW 

73595 ROD, CLAMPING 
125009 NUT 

6 7 0 7  S H U NT MOTOR: 1 / 20 H. P. 1 II 0 V. 1 D . C .  (G. E. Model 28479 or 5BY30A6) 

82 8 0  S H U NT MOTOR: 1/2 0 H.P .1 2 2 0  V., D. C. (G.E. Model31382or 5BY30A7) 

7 2 5 8 6  S H U NT MOTOR: 1/17 H . P., 1 1 0  V., D . C .  (G.E. Model31531 o r  5BY30A3) 

7 3 6 4 4  S HUNT MOTOR: 1/17 H.P . ,  2 20V . ,  D . C. (G.E. Model33373 or5BY30AIO) 

7 1 6 1 0  S H U NT MOTOR: 1/17 H.P., 1 2  V., D.C. (G.E. Model 31661 or 5BY30A9) 

0 For explanation, see page 4-2. 

CHANGE 1 3-5 



3-6 

107453 CAP, BRUSH HOLDERt------, 

107454 SCREW, SET--------, 

107451 HOLDER W/CLIP,----. 
BRUSH 

107452 BRUSH W/SPRING------. 

101589 WASHER, 

62135 SCREW------, 

102837 WASHER, SPLIT----.... 

102836 RING, RETAINING 

107450 SCREW, CLAMPING :';i<\, I 1 

92467 OILER-------/ 
(BOTH ENDS) 

107448 BUSHING, INSULAT 

107447 SHIELD, END 
INCLUDES: 
92467 OILER 

11478 

107443 CORE, FIELD 
INCLUDES: 
107444 COIL W/CLIP, 

FIELD - UPPER 
107445 COIL W/CLIP, 

FIELO - LOWER 

107446 PIN, COIL RETAINING 

80358 BEARING, BALL 
(BOTH ENDS) 

92465 WASHER, SPRING 

86314 WASHER, SPLIT 

92468 WASHER, FELT 
(BOTH ENDS) 

107456 ARMATURE ASSEMBLY 
INCLUDES: 
107455 ARMATURE 

80358 BEARING, BALL 
102836 RING, RETAINING 

107449 SHIELD, END 
INCLUDES: 
92467 OILER 

80357 SCREW 

1 0 4 0 3 8  S E R I E S  M O T O R :  1/ 2 5  H.P., 1 1 5  V., 5 0/ 6 0  C YC L E  A.C. ( H.C, Model S-9 0 5 0) 

CHANGE 1 

. . 
.,,,., . 

') 

) 

) 1 '<'4/'�: · 

"� 



( 

( 

( 

( 

(" 

143240 ROTOR W/SWITCH & BEARINGS - 60 CYCLE li:\ 
143189 ROTOR W/SWITCH & BEARINGS - 50 CYCLE 0J 

136800 CUT-OUT, ROTATING - 60 CYCLE fA\ 
136804 CUT-OUT, ROTATING -50 CYCLE 'CI 

105918 SPACER '\ 

136800 cur-our 
ROTA TIN 

136802 P•'SHIN( 
136801 cur-our, 

STATIONARY 

86322 

86323 

86324 

86308 

86320 

[ 86309 
86848 

SCREW ;::=::::::'ff 
USED ON 
BUSHING, 
GROMMET, 

113944 SHIELD, END -------u 
INCLUDES: 
70771 OILER 

11478 

94561 STATOR, WOUND- 60 CYCLE 
113888 STATOR, WOUND- 50 CYCLE 

70771 OILER 

86314 WASHER. SPL IT 

92468 WASHER, FEL T 

BOTH ENDS 

119930 WASHER, SPRING 
119931 WASHER, F LAT 

80357 SCREW 

113945 SHIEL D, END 
INCL UDES: 
70771 OILER 

1 0 40 6 1  S YNCH R ONO U S  MOT O R: 1/ 40 H.P ., 1 1 5V., 5 0  C Y C L E  A.C.(H.C. MODEL S-90 49) 

8 3 7 9 9  S Y NC H R ONOUS MOT O R: 1/ 40 H.P., 1 1 5  V., 6 0  C Y C L E  A.C. (H.C. MODEL S-9 0 05) 

(W I T H  NE W S T Y L E  C U T - OU T  S W I T C H - S E E  B E L O W  F O R  O L D  S T Y L E )  

r:86311 ROTOR W/CUT -QUT - 60 CYCLE 
13889 ROTOR W/CUT-OUT - 50 CYCLE 
19738 ROTOR W/CUT-OUT - 25 CYCLE 

l05918 SPACER-·--------------------------, 

863V INSU�TOR ---------------� 
1!3947 INSU�TOR -------------..., 

86325 CUT-QUT W/86326 SPRINGS - 60 CYCLE-
101398 CUT-OUT W/ 101399 SPRINGS - 2,V50 CYCLE 

92470 WASHER, CUPPED ------� 

86329 SCREW 
90951 WASHER, LOCK 

1 86321 RING, SPLI T includes: ti:±l 
55297 SCREW 
86318 ADAPTER, SPLIT RING 
86319 WASHER, FIBER 

, 113946 BUSHING, INSU�TING 

86324 NUT - LEFT HAND ------

86322 BEARING, BALL -------------------------...1 

(BOTH ENDS) 
86323 NUT - RI GHT HAND--------------------------� 

86342 ROTOR W/SWITCH & BEARINGS- 60 CYCLE 

ROTOR W/SWITCt.f& BEARINGS-25 CYCLE 

O L D  S T Y L E  C U T - O U T  S W I T C H E S  F O R  H O L TZE R - C AB O T  S Y NC H R ONO U S  MO T O R S  

@ For explanation, see page 4-2. 

CHANGE 1 3-7 



,;
, _

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

 , 



><
 

1.6.1
 

c:
::a 

:z:
 

lilt
 

__.
 

..
.:: 

z
 

c.:
::a 

-a=
 

0
 

1.6.1
 

11:0
 

::E
 

�
 

-..
. 

::
::» 

u
 

:z:
 

c:
::a 

Il
l 

:z:
 

Cl)
 

..
.:: 

""'
 

1.6.1
 

..,_
 

c:
:::) 

:z:
 

w
 

(!)
 

z
 

�
 

u
 



4-2 

1147B 

NOTES OF EXPLANATION 

Page 1-4 

(A) Parts marked (A) represent the new style cut-out switches for the Holtzer­
Cabot synchronous motors. New and old cut-out switch assemblies are 
Interchangeable, but their individual components are not. Old style 
switch components are still available for maintenance (See page 3-7), 

Pages 3-4, 3-5 

(A) When a new style armature with 80358 ball bearings (10 mm) is Installed in 
an old style motor, the following parts, used with the 5061 ball bearings, are 
to be omitted: 

Page 3-7 

(2) 73�1 Retainer, Steel 
(2) 71 89 Retainer, Copper 
(2) 73 32 Washer, Felt 
(8) 1 2 Screw 

Make certain that the outer race of the old bearing is removed from each 
end shield before the new armature with 10 mm bearings is inserted, Place 
the large diameter of the 71999 end play spring and the 122208 flat washer 
adjacent to the bearing. 

Instructions for modifying the present armature for two 80358 bearings (1 0 mm) 
may be obtained by requesting Specification 5651 S. (Bearings not furnished 
with Specification.) 

(A) When It Is deslreable to replace an old style cut-out switch with springs on a 
Holtzer-Cabot synchronous motor, a 136035 (60 cycle) or 136036 (25 or 50 

cycle) Modification Kit to Provide an Improved Starting Winding Cut-Qut 
Switch may be ordered instead, The modification kits (also Illustrated on 
page 2-1 0) consists of the following parts: 

136035 136036 
(1) 136800 Cut-Out, Rotating - 60 cycle X 

(1) 136801 Switch, Stationary X X 

(1) 136802 Bushing, Split X X 

(1) 136804 Cut-Out, Rotating - 25/50 cycle X 

The old style cut-out mechanism consisted of a stationary split ring and a set 
of rotating brushes controlled by centrifugal force. In the new style cut-out 
mechanism the centrifugal action controls a set of stationary contacts, New 
and old style cut-out switch mechani>ms are interchangeable but Individual 
components are not, 

A 136803 cut-out mounting collar (tool), Illustrated below, is required for 
assembling the new parts In a motor and should be ordered separately. Instructions 
for Installing the new style mechanism may be obtained by requesting Specification 
5770S. (Cut-out not furnished with Specification.) 

, 

'�) 

') 

) c 

�J 

CHANGE 1 



11478 

NUMERICAL INDEX 

Part Description and Port Description and 
Number Page 'Number Number Page Number 

1064 Screw (6-32 x 1/4 Rd) 2-3, 2-4, 2-5, 2-8 62135 Screw (6-32 x 5/8 Rd) 3-6 

( 1118 Screw (6-40 Shoulder) 2-5 70735 Motor, A.C. Series 3-4 
1272 Screw (6-40 x 11/16 Fil ) 3-4, 3-51 4-2 70771 Oiler 1-3,1-4,1-5,3-4,3-5,3-7 
1297 Screw (6-40 x 7/16 Fil ) 2-6, 2-7 70829 Screw (8-36 x 5/16 Rd) 1-4,1-5,3-4,3-5 
1303 Screw (6-40 x 13/32 Fil ) 2 .. 4 70872 Holder, Brush 1-4,1-5,3-4,3-5 
2191 Washer 1 Lock 2-2, 2-3,2-4, 2-5,2-6 12-712-8 70873 Cap 1-4,1-5,3-4,3-5 
2407 Washer, Lock 2-10 70892 Nut (1/8-27 Hex ) 2-10 
2669 Washer, Lock 2-3,2-4 70893 Fitting, Pipe 2-10 
3043 Resistor 2-7 71155 Screw (6-32 x 1-1/4 FIat) 2-7 
3094 Insulator 2-7 71189 Retainer 5-4,3-5,4-2 

('' 
3438 Washer, Flat 2-3,2-4 71610 Motor, D.C. Shunt 3-2,3-5 
3598 Nut (6-40 Hex ) 2-4,2-6,2-7 71998 Ring 1-4,1-5,3-4,3-5 ""' 3599 Nut (4-40 Hex ) 2-5 71999 Spring 1-4,1-5,3-4,3-5,4-2 
3640 Washer 1 Lock 2-3, 2-4,2-5 2-8,2-10 72586 Motor, D.C. Shunt 3-2,3-5 
5061 Bearing, Ball 3-4,3-5,4-2 72665 Target 2-9 
6033 Washer, Lock 1-3 73231 Retainer 3-4,3-5,4-2 
6301 Cover 2-8 73232 Washer, Felt 3-4,3-5,4-2 
6305 Brush 2-6,2-8 73236 Frome 1-4, 1-5,3-4 
6306 Holder, Brush 2-8 73237 Shield, End 1-4, 1-5,3-4,3·5 
6314 Spring 2-3,2-4, 2-5, 2-8 73238 Coil 1-4,3-4 
6318 Clamp 2-3,2-4,2-5, 2-8 73239 Coil 1-4,3-4 
6319 Block 2-3, 2-4,2-5,2-8 73240 Core 1-4, 1-5,3-5 
6320 Screw (6-32 x 9/32 Hex ) 2-3,2-4,2-5,2-8 73241 Coil 1-5,3-5 
6323 Spring 2-3,2-4,2-5,2-8 73242 Insulation 1-4,1-5,3-4,3-5 
6324 Wheel 2-3,2-4,2-8 73243 Wedge 3-4, 3-5 

( 
6330 Bearing 2-3,2-4,2-8 73244 Screw (10-32 x 7/8 Fil ) 3-4,3-5 
6340 Ring 2-8 73376 Target 2-9 
6341 Bushing 2-5,2-8 73377 Target 2-9 
6342 Wire 2-8 73595 Rod 1-4,1-5,3-4,3-5 
6344 Screw (6-32 x 11/32 Hex ) 2-3,2-4,2-5,2-8 73644 Motor, D.C. Shunt 3-2,3-5 
6345 Nut (6-32 Hex ) 2-3,2-4,2-5,2-8 74557 Lamp 2-10 
6346 Screw (6-32 x 3/4 Fil ) 2-5,2-8 74558 Socket 2-10 
6347 Screw (6-32 x 3/8 Rd ) 2-3, 2-4,2-5,2-8 74728 Terminal 2-2 
6348 Sc;rew (4-36 x 3/4 Rd ) 2-3, 2-4, 2-8 74931 Motor, A. C. Synchronous 3-2 
6349 Screw (6-32 x 1/2 Rd ) 2-5 74986 Screw (6-40 x 13/32 Hex ) 2-7 
6707 Motor, D.C. Shunt 3-2,3-5 77953 Motor, A. C. Series 3-2,3-4 
6708 Motor, A.C. Series 3-2,3-4 78011 Capacitor 2-7 
6770 Disk 2-8 78025 Screw (4-48 x 3/16 Rd) 1-2,1-4,1-5,3-4,3-5 
6807 Screw (6-40 Set) 1-4, 1-5,3-4,3-5 78217 Motor, A.C. Synchronous 3-2 
6885 Brocket 2-8 78240 Core 3-4 

( 
6966 Eccentric 2-5 78241 Coil 1-4,3-4 
6979 Hul:> 2-3,2-4, 2-5 2-8 78398 Bu�hing 2-2 '" 
6991 Gear 2-7 78399 Spring 2-2 
7002 Washer, Flat 2-2,2-3,2-5,2-6,2-7,2-8 78400 Spring 2-2 
7082 Pinion 2-7 78403 Brush 2-2 
7105 Target 2-9 78437 Insulator 2-3,2-4 
7106 Target 2-9 78438 Bushing 2-3,2-4 
7 1 07 Target 2-9 78439 Shell, Governor 2-3,2-4 
7485 Governor 2-8 78443 Disk 2-3,2-4 
7704 Target 2-9 78451 Cover 2-3,2-4 

( 
7705 Target 2-9 78476 Core 1-4, 3-4 
8094 Brush 1-4, 1-5,3-4,3-5 78496 Spring 2-3,2-4 
8165 Washer, Friction 2-3, 2-4,2-8 78497 Spring 2-3,2-4 
8280 Motor 1 D.C. Shunt 3-2,3-5 80299 Spring 1-2 
8425 Target 2-9 80307 Outlet 3-3 
41732 Plate 2-2 80308 Bushing 3-3 

41733 Insulator 2-2 80309 Washer, Felt 1-2 

50083 Screw (6-32 x 1-1/8 Fil) 2-5 80310 Washer 1 Felt 1-2 
55297 Screw (6-32 x 5/16 Flat) 3-7 80311 Washer, Cupped 1-2 

CHANGE 1 4-3 



1147B 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and 
Number Page Number Number Page Number 

80313 Washer, Split 1-2 86321 Ring, Split 3-7 
80334 Terminal 2-2 86322 Bearing, Ball 1-3, 3-7 
80335 Plate 2-2 86323 Nut (7/16-24 Hex) 1-3,3-7 

, 80336 Insulator 2-2 86324 Nut (7/16-24 Hex) 1-3,3-7 
80337 Bracket 2-2 86325 Cut-Out 3-7 
80338 Bracket 2-2 86327 Insulator 3-7 
80340 Plate 2-2 86329 Screw (4-40 x 7/16 Rd) 3-7 
80341 Bracket Assembly 2-2 86342 Rotor 3-7 
80342 Screw (6-40 x 23/64 Hex ) 2-2,.2-6,.2-7 86615 Rotor 1-2 
80351 Screw (8-36 x 5/16 Rd) 3-3 86616 Spring 1-2 
80352 Governor 2-3 86617 Rotor 1-2 
80357 Screw (4-4.8 x 1/4 Rd) 3-6,3-7 .86713 Screw (4-48 x 5/16 Rd) 1-2 

) 
80358 Bearing, Ball 1-2, 1-4,1-5,3-6,4-2 86812 Bracket 2-2 
80553 Motor, A.C. Synchronous 3-2 86848 Grommet 1-3,3-7 
80559 Screw (8-36 x 1.516 Fil ) 3-3 86852 Plate 2-2 
80754 Oiler 1-2 86853 Bracket Assembly 2-2 
81638 Spacer 2-4 86868 Bushing 2-3,2-4,2-5,2-8 
82000 Guard 2-7 86869 Post, Spring 2··3,2-4,2-5,.2-8 
82005 Holder, Brush 2-6 88879 Support 1-2 
82283 Motor, A.C. Synchronous 1-2,2-10,3-2,3-3 89405 Bushing 1-2 
82285 Resistor 2-7 89406 Washer, Spring 1-..t: 
82288 Screw (4-40 x 1/4 Rd) 1-3 89407 Pin 1-2 
82305 Arm 2-5 89969 Washer, Insulating 2-6,.2-7 
82306 Arm 2-5 90263 Stator 1-2,3-3 
82307 Bracket 2-5 90511 Screw (6-40 x • 820 Hex) 2-6 
82308 Ring 2-8 90951 Washer, Lock 3-7 
82310 Ring 2-8 91041 Stator 1-2 

) 
82311 Wheel 2-5 91275 Cable 2-6 
82312 Block 2-5 91276 Bracket 2-6, 2-10 
82316 Bracket 2-6 91506 Bracket 2-6 
82339 Spring 2-5 91522 Disk 2-5 
82341 Disk 2-5 91683 Nut (15/32-32 Hex) 2-6,2-7,2-10 
82344 Switch 2-6,2-10 91684 Nut (15/32-32 Ring) 2-6,2-7,2-10 
82350 Bracket 2-7 91837 Washer, Insulating 1-4,1-5,3-4,3-5 
82361 Holder, Brush 2-6 92465 Washer, Spring 3-6 
82396 Plate 2-7 92467 Oller 3-6 
82397 Plate 2-7 92468 Washer, Felt 1-3,3-6,3-7 
82398 Resistor Bracket Assembly 2-7 92470 Washer, Cupped 3-7 
82474 Terminal 2-7 92575 Motor, A.C. Synchronous 1-3 
82505 Screw (6-32 x 11/32) 2-5 92721 Cable 2-6 
82622 Motor, A.C. Synchronous 3-2 93035 Bushing 2-7 
82714 Motor, A.C. Synchronous 1-2 93075 Nut (15/32-32 Shoulder Hex) 2-10 

) 82839 Rotor 1-2 93108 Washer, Lock 1-3 
82840 Rotor 1-2 93903 Target 2-9 '"'" 

82841 Switch 1-2 94009 Switch 2-10 
82843 Spring 1-2 94264 Ring 1-4,1-5,3-4,.3-5 
82845 Washer, Flat 1-2 94558 Base 1-3 
82848 Holder W/Brush 1-2 94559 Shield, End 1-3 
82850 Shield, End 1-21 3-3 94560 Shield, End 1-3 
83799 Motor, A.C. Synchronous 3-2,3-7 94561 Stator 1-3,3-7 
84105 Pinion 2-6 94562 Spring 1-3 
84106 Gear 2-6 94565 Screw (8-32 x 13/32 F il ) 1-3 

J 86308 Screw (10-32 x 4-3/8 Fil ) 1-3,3-7 94566 Screw (8-32 Shou I der) 1-3 
86309 Bushing 1-3,3-7 94707 Insulator 1-2 
86311 Rotor 3-7 95222 Resistor 2-6 
86314 Washer, Split 1-3, 3-6, 3-7 95329 Fan 2-4 
86318 Adapter 3-7 95330 Plate 2-4 
86319 Washer, Fiber 3-7 95331 Plate 2-4 
86320 Screw (8-32 x 1-1/16 Flat) 1-3,3-7 95332 Governor Assembly 2-4 

4-4 CHANGE 1 



11478 

NUMERICAL INDEX (Continued) 

Part Description and Port Description and 
Number Page Number Number Page Number 

( 
98846 Coble 2�7 113947 Insulator 3-7 
98899 Switch 2-7 114321 Motor, A.C. Synchronous 1-3 
101398 Cut-Out 3-7 114754 Fork, Tuning 2-9 
101589 Washer, Clamping 3-6 114755 Fork, Tuning 2-9 
101746 Screw (12-28 Set) 1-4,3-4,3-5 114756 Fork, Tuning 2-9 
102774 Screw (8-36 x 4-3/8 Rd) 1-2,3-3 114757 Fork, Tuning 2-9 
102788 Brocket 2-7 114758 Fork, Tuning 2-9 
102836 Ring, Retaining 3-6 114759 Fork, Tuning 2-9 
102837 Washer 1 Split 3-6 116402 Motor, A.C ./D.C. Series 3-2 
103311 Governor 2-5 119737 Rotor 3-7 

( ' 
103312 Modification Kit 2-7 119738 Rotor 3-8 
103313 Modification Kit 2-7 119739 Shield, End l-3 
103315 Coble 2-7 119740 Grommet 1-3 
103431 Grommet 1-2,3-3 119741 Stator 1-3 
103435 Governor 2-7 119895 Resistor 2-7 
103501 Motor, A.C. Series 3-2,3-4 119930 Washer, Spring l-3,3-7 
103543 Modification Kit 2-6 119931 Washer, Flat 1-3,3-7 
103544 Modification Kit 2-6 121272 Motor,A.C./D.C. Series 1-6,3-2 
103628 Fork, Tuning 2-9 121335 Modification Kit 3-2 
103699 Screw (6-32 x 5/8 Flat) 2-4 122109 Insulator 1-6 
104038 Motor, A.C. Series 3-2,3-6 122110 Brush 1-6 
104061 Motor, A.C. Synchronous 3-2,3-7 122111 Cop 1-6 
104262 Case 2-9 122112 Holder, Brush 1-6 
104748 Fork, Tuning 2-9 122113 Shield, End 1-6 
104809 Oiler 1-6 122114 Shield, End 1-6 

( 
104980 Fork, Tuning 2-9 122195 Armature 1-6 
104981 Fork, Tuning 2-9 122196 Bearing, Boll 1-6 
104982 Fork, Tuning 2-9 122197 Washer 1 Pull 1-6 
104983 Fork, Tuning 2-9 122208 Washer, Flat 1-2,1-4,1-5,3-4,3-5,4-2 
104984 Fork, Tuning 2-9 122230 Wosher1 Spring 1-6 
104985 Fork, Tuning 2-9 122234 Screw (6-40 x 3-9/16 Rd) 1-6 
104986 Fork, Tuning 2-9 122235 Washer, Felt 1-6 
104987 Fork, Tuning 2-9 122236 Retainer 1-6 
104988 Fork, Tuning 2-9 122237 Washer, Fiber 1-6 
105912 Wosher, Lock 2-10 122238 Shim 1-6 
105918 Spacer 1-3,3-7 122239 Frome 1-6 
106875 Motor, A.C. Series 3-2 122240 Insulator 1-6 
107151 Motor, A.C. Series 3-2 122241 Clomp 1-6 
107443 Core 3-6 122293 Motor, D.C. Shunt 1-5,3-2 
107444 Coil 3-6 122294 Armature 1-5,3-5 

( 
107445 Coil 3-6 122295 Motor, A.C. Series 1-4,3-2 
107446 Pin 3-6 122296 Armature 1-4,3-4 
107447 Shield, End 3-6 122297 Motor, A.C. Series 1-4,3-2 
107448 Bushing 3-6 122298 Armature 1-4,3-4 
107449 Shield, End 3-6 122299 Motor, A.C. Series 1-4,3-2 
107450 Screw (1 0-32 x 3-5/8 Rd) 3-6 122300 Armature 1-4,3-4 
107451 Holder, Brush 3-6 122301 Motor, D.C. Shunt 1-5,3-2 
107452 Brush 3-6 122302 Armature 1-5,3-5 
107453 Cop 3-6 125009 Nut (10-32 Hex) 1-4,1-5,3-4,3-5 
107454 Screw (1 0-32 Set) 3-6 125013 Strop 2-7 
107455 Armature 3-6 125016 Bushing 1-4,1-5,3-4,3-5 

( 107456 Armature 3-6 125199 Screw (6-32 x9/16 Flat) 2-4 ' 
111447 Disk 2-5 125206 Screw (6-32 x 5/8 Fil) 2-8 
112626 Nut (10-32 Hex) 2-3,2-4 126237 Nut (8-36 Hex) 1-2,3-3 
113888 Stator 3-7 126766 Motor, D.C. Shunt 1-5,3-2 
113889 Rotor 3-7 126767 Armature 1-5,3-5 
113944 Shield, End 3-7 126768 Motor, D.C. Shunt 1-5,3-2 
113945 Shield, End 3-7 126769 Armature 1-5,3-5 
113946 Bushing 3-7 129668 Motor, A.C. Series 1-4,3-2 

CHANGE 1 4-5 



4-6 

Part 
Number 

129669 
129752 
136035 
136036 
136132 
136652 
136653 
136800 
136801 
136802 
136803 
136804 
138598 
138809 
138935 
139381 
139630 
139631 
139632 
143189 
143240 
143241 
150089 
151442 
151630 
151631 
151685 
153442 
153539 
153839 

1147B 

NUMERICAL INDEX (Continued) 

Description and 
Page Number 

Armature 1-4, 3-4 
Winding 1-6 
Modification Kit 2-10,4-2 
Modification Kit 2-10,4-2 
Modification Kit 2-10 
Bracket 2-6 
Cable 2-6 
Cut-Out 1-3,2-10,3-7,4-2 
Switch 1-3,2-10,3-7,4-2 
Bushing 2-10,3-7,4-2 
Tool 4-2 
Cut-Out 1-3,2-10,3-7,4-2 
Holder, Brush 2-6 
Motor 1-2 
Stator 1-2 
Lamp Assembly 2-10 
Box, Switch 2-10 
Plate 2-10 
Switch 2-10 
Rotor 3-7 
Rotor 1-3,3-7 
Rotor 1-3 
Screw (4-40 x 1/2 Fil ) 2-10 
Screw (6-40 x 1/2 Hex) 2-2 
Screw (6-40 x 1/4 Hex) 2-2 
Screw (6-40 x 5/16 Hex) 2-2,2-6,2-7 
Screw (4-40 x 5/16 Fil ) 2-2 
Screw (1 0-32 x 1/2 Hex) 2-8 
Screw (6-40 x 11/16 Hex) 2-6 
Screw (6-40 x 5/8 Hex) 2-3 

CHANGE 1 

�� >��' ... _ 

,,� 

�, 

) 

' �  +;I 

j 


